, | NSTALLATI ON | NSTRUCTI ON
T SWATURE OF QUALITY APPLICATION: SPORTSMAN GRILLE GUARD /2015 & UP CHEVY COLORADO
AUTOMOTI VE PRODUCTS, | NC. APP PART #453840, 45-3845
I TEM | QUANTI [TY DESCRI PTI ON TOOLS NEHDED
1 1 GRI LLE GUARD ASSEMBLY RATCHET
2 2 LOWER MOUNTI NG BRACKET UTI LI TY KNI FI
3 1 DRI VER SI DE UPPER SUPPORT| BRBRAMMKEIOCKET
4 1 PASSENGER SI DE UPPER SUPPORT. 5BVAVA GKOECTKE T
5 4 TWO HOLE SPACER 14MM SOCKET
6 4 M12 HEX CAP SCREW (YELLOWAZILNEG) WRENCH
7 4 M12 HEX NUT (YELLOW ZI NCTPRQUE WRENCH
8 4 M12 FLAT WASHER 32MM OD ( YELILQWTZIHNG)D
9 4 M12 FLAT WASHER 24MM OD ( YEIISIC&RE W IDNR¢))V ER
10 4 M12 SPLIT LOCK WASHER (YELSOWKETNENXITENS
11 6 M10 HEX BUTTON HEAD SCREW STAI NLESS)|)
12 6 M10 BELLVILLE WASHER (STAI NLESS)
13 6 M10 SERRATED FLANGE NUT ($TAI NLESS)
14 2 M10 SERRATED FLANGE NUT (YELLOW ZI NC)
ANTSEI ZE LUBRI CANT MUST BE USED ON ALL STAINLESS STEEL FAS-
1.Remove contents from box, verify if all parts | iste
instructions before attempting installation.

2.For vehicles withoutm ftdhet rlyasttdaw hmokshe areas in F
( Not e: For vehicles without tow hooks use 2 spacers

3.For vehicles withowtseflygcti oy attdwtheokower Mounting
ware as shown in Figure 2. Repeat for passenger si

4 For vehicles witémbaetoagt bow haokwar e. Loosely in:c
mounting bracket with supplied M12 hardware. Repeat

5.Trim plastic behind grille opening in Figure 1. Loo
When fastening uppferranseu,p psoertt tbhrea cbkreaac kkeot Af | ush wi th
Do not remove factory welded nut, see Figure 4)

6. With assistance hold the Grille Guard up to the pre
brackets using the supplied M10 hardware. (See Figu

7.Align and adjust the Grille Guard as #2&ddbdss ar WIS2T itg
f-I bs

Westin Automotive Products, Inc.

Weslin

320 Covina Blvd

P.N.: 74049 REV A ECO #: W13093

San Dimas, Ca. 91773

Thank You for choosing Westin products
For Additional installation assistance please call
Customer service (800) 798846
www.westinautomotive.com

DATE: 12/ 17/ 14



FI GUR[E_ 1 \) \

Wy

\V '0‘2"‘\

‘~g@ﬁ§§iﬂ

|
& =

| =
7 | | T ] AN HR
//'/}21/ !J ﬂ']’/i.i—_/.;]/‘g'—__g

(Driver

Si dE

—Cut out these arehps
—T

FI GURE—S3 Il nstall mount’\il‘n

frame using 1

FI GURE 5

Il nstall
bracket
bracket
usi ng
(Driver

M10

| o
and
to

Si

A 320 Covina Blvd
San Dimas, Ca. 91773
®
P.N.: 74049 REV A ECO #: W13093

Westin Automotive Products, Inc.

FI GURE 2\ Install mounti{ng
frame using N12 |
@ (Pass Side [Shov
> —
Use 2 SpAhacells
on
g brfleéJtRéE/f e
2 ha qwre. =
Shown)
O 1
Il nstall upper brlacke
the frame usi g @ r diwar e
(Driver Sid

giRemove
when i

nstall.

Thank You for choosing Westin products
For Additional installation assistance please call
Customer service (800) 798846
www.westinautomotive.com

DATE: 12/ 17/ 14



